
 

 

2013 

Scoping Report: 

Vryburg Waste 

Water Treatment 

Works 

[Type the document subtitle] 

 

B Y  E N D E M I C V I S I O N  E N V I R O N M E N T A L  S E R V I C E S  



 

2 | P a g e  
 

 

CONTENTS 

Acronyms .............................................................................................................................................................................. 6 

1. Purpose of the report ............................................................................................................................................. 7 

2. Introduction ................................................................................................................................................................ 9 
[...]
built elsewhere. A feasibility study for the viability of a possible new works was then conducted based on 

the Department of Water Affairs and Forestry (DWAF) guideline format and policies.  

The Vryburg Wastewater Treatment Works will be designed for combined domestic and industrial 

wastewater. The Basis of Design (BoD) has a planning horizon of 20 years, up to 2029. The BoD is based 

on the current WWTW sampling conducted during 2009, as well as a recent sampling program (one week) 

and flow measurement program conducted during May/June of 2013. This sample is extrapolated for 

planning using declared and actual demographics and population growth of Vryburg. 

 

3.1.2. PROJECT LOCATION 
Initially 3 sites were looked into where after it was increased to 5 sites.  This was done to ensure all 

possible options are investigated and the best decision made. Each of the 5 sites were inspected by 

specialists as well as rated according to different measures. The suitable waste water treatment plant site 

will pose minimal risk to the environment, public health & safety and private & public properties which are 

associated with an acceptable cost of project development, operation and closure and that comply with 

legal and regulatory requirements. 

For the site selection process, the following were assumed: 

 The ultimate capacity of the waste water treatment plant will be 16 Mℓ/day and its life will 

extend beyond 20 years. 

 The waste water treatment plant site will include the plant components, offices and treated 

water storage containers. 

 The initial footprint requirements for a screening level evaluation were defined as 500 m x 500 

m. 

 The buffer area of 500 meters from the WWTW to any residential development should be 

maintained for environmental, health, safety and possible expansion purposes. 

 The Sewer outlet should be constructed by means of gravity feed to the WWTW.  Pumping is 

seen as a high maintenance, expensive and technically challenging option.   

The alternative sites were assessed according to impacts in terms of Heritage; Ecological; Ground water; 

Surface Water; Biophysical; Air Quality; Technical; Financial, Financial, Land Administration and Legal 

aspects. The following table shows the different ratings for the above mentioned categories: 



 

34 | P a g e  
 

TABLE 2: SUMMARY OF MAJOR INFLUENCES CONSIDERED TO SELECT A SUITABLE SITE 

 

 

  

Alternative Heritage Ecological Surface Water Ground Water Air Quality Technical 
Financial 

(Operational)

Land 

Administration

(Operational)

Legal

Site 1
No significant 

impact

No significant 

impact

Moderate 

impact for all 

alternatives

Limited 

diffferentiation 

with close 

proximity of 

sites

Negative Negative Negative Positive

Permitting 

requirements 

remain the 

same

Site 2
No significant 

impact

No significant 

impact

Moderate 

impact for all 

alternatives

Limited 

diffferentiation 

with close 

proximity of 

sites

Negative Negative Negative Negative

Permitting 

requirements 

remain the 

same

Site 3
No significant 

impact
Low

Moderate 

impact for all 

alternatives

Limited 

diffferentiation 

with close 

proximity of 

sites

Negative Moderate Moderate Negative

Permitting 

requirements 

remain the 

same

Site 4
No significant 

impact
Moderate

Moderate 

impact for all 

alternatives

Limited 

diffferentiation 

with close 

proximity of 

sites

Moderate Positive Positive Positive

Permitting 

requirements 

remain the 

same

Site 5
No significant 

impact
Moderate

Moderate 

impact for all 

alternatives

Limited 

diffferentiation 

with close 

proximity of 

sites

Moderate Positive Positive Positive

Permitting 

requirements 

remain the 

same



 

35 | P a g e  
 

After the table above were followed, a final site for the project was been chosen. The site is situated 

between site 4 and site 5 (see map below). 

 
FIGURE 14: PROPOSED SITES FOR THE WASTE WATER TREATMENT WORKS AND THE FINAL CHOSEN SITE 

  



 

36 | P a g e  
 

3.2. MOTIVATION FOR NEW WWTW 

The present situation impacting the town of Vryburg in a drastic manner is that the existing WWTW can no 

longer accommodate the sewage flow and load. Various new housing developments are in progress and 

form part of a much bigger housing initiative for Vryburg and are planned in a phased manner.  

Phase 1 involves a low-cost housing development where 1 500 units are being built and will be completed 

by August 2009. This additional load will then impact the already over-loaded treatment works. Phase 2 of 

the housing developments was approved during March 2009 and this will be completed by 2011 when an 

additional 3 000 housing units will be connected to the sewer network of Vryburg. The Phase 3 

development will accommodate another approximate 2 000 housing units that will be completed by 2012. 

A portion of Phase 3 involves approximately 850 housing units that will not be able to gravitate to the 

existing treatment works.  

An aggravating factor is that there is limited scope for upgrading of the existing Works as the site has very 

little expansion options available. Towards the north-east the Bles Spruit borders the site, whilst to the 

south and west the Huhudi Township has grown right up against the Works. This expansion of Huhudi is 

such that the Works does not comply with health regulations where the minimum clearance to households 

has for some time now been encroached. 

The design flows are summarized in the table below. A per capita unit flow rate of 120 liter per capita per 

day was calculated based on the 2007 population data, water usage and recorded flows at the existing 

WWTW. The 2013 flows recorded at the existing waste water treatment works were used to determine the 

diurnal flow pattern and peak flows, as well as the expected per capita loading rates. The flow rates were 

adjusted to reflect unserviced areas in the Municipal District where future waterborne sanitation will be 

installed that will report to the new WWTW, as well as the impact of blocked sewage drains and pipelines 

as indicated by the Municipality.  

The funding application submitted to Department of Water Affairs indicated the need for a 16 Ml/d WWTW 

to be constructed.  The plant flows are summarized in Table 3. 

 

TABLE 3: POPULATION AND WASTEWATER FLOWS 

Design for 2029  

Contributor 
Number of 
People 2007 

Design Flow 
(m3/d) 

Peak factor 

Dr Ruth S Mompati District Municipality 75 410 16 000  

Average Dry Weather Flow (ADWF) 16 000 m3/day  

Peak Daily Dry Weather Flow (PDDWF)* 30 400 m3/day 1.9 

Peak Wet Weather Flow (PWWF) 43 500 m3/day 2.7 

Flow above 30 400 m³ per day will be diverted to the chlorine contact channel prior to discharge to the 

constructed wetlands. 

3.3. PLANNING & DESIGN 

After thorough research regarding the design of the treatment plant, it was decided that the Biological 

Nutrient Removal (BNR) Activated Sludge Process would be used. 

The selection of this process also went through an assessment of alternatives. The alternatives comprised 

of four options:  

 Option 1: Anaerobic ponds and trickling filters 

 Option 2: Extended aeration 

 Option 3: Extended aeration BNR with fermentation – Activated sludge process 

 Option 4: Conventional BNR – Activated Sludge Process 

  



 

37 | P a g e  
 

These options were then evaluated by the following measures by using four categories (positive, negative, 

marginal, and not significant): 

 Treatment process (main stream) 

- Robust performance 

- Reliability 

- Redundancy 

- Operation of plant 

 Waste streams disposal 

- Screenings 

- Grid  

- Sludge 

 Air emissions 

 Environmental 

- Transport of chemicals 

- Health & safety risks 

- Treated water quality 

- Energy consumption 

- Potential for renewable energy 

- Overall carbon footprint 

 Financial 

- Capital costs 

- Operational costs 

The process shown below utilizes the same preliminary treatment process from where the raw screened 

and de-gritted sewage flows to the BNR reactor. The reactor discharges to the secondary clarifiers. The 

overflow from the clarifiers flows to the chlorine contact channel, followed by the polishing wetlands and 

discharges to the environment. The RAS from the secondary clarifiers is recycled to the inlet of the BNR 

reactors. The WAS is wasted directly from the BNR reactors to the WAS thickener. The thickened sludge is 

dewatered and dried on sludge drying beds prior to disposal and the overflow or filtrate returned to the 

BNR reactor inlet. 



 

38 | P a g e  
 

 
FIGURE 15: BNR ACTIVATED SLUDGE PROCESS 

The advantages and disadvantages of this technology are listed below: 

ADVANTAGES 

 The BNR Activated Sludge Process produces a stable sludge that may be disposed of to a landfill 

site or utilized as fertilizer and applied to land depending on the legislation concerning the utilization 

of sewage sludge; 

 This technology alternative allows for COD and phosphate removal, as well as nitrification and de-

nitrification. The technology configuration meets all discharge standards without the need for 

additional chemical dosing; 

 The BNR reactor configuration allows for some flexibility in operation which improves its response to 

influent condition changes; 

 There is a potential for energy recovery if additional process units are introduced. 

DISADVANTAGE 

The proposed process has high energy consumption due to the recycle pumping and aeration 

requirements; 

 In comparison to the first two alternatives this process is a more complex system to operate; 

 It has higher capital and operational investment requirement than the first two alternatives. 

The BNR activated sludge process, without primary sedimentation and sludge digestion, as defined in 

above was chosen as the preferred process technology configuration. The mainstream process incorporates 

the following processes, (some future processes are indicated to allow for future plant expansion): 

 

 

 



 

39 | P a g e  
 

 Preliminary Treatment Process; 

- Screening process; 

- Grit and detritus removal unit; 

 Primary  sedimentation (future); 

 BNR Activated sludge process; 

 Secondary clarification; 

 Disinfection; 

 Polishing treatment and discharge. 

The mainstream sludge handling processes incorporate the following, with future processes indicated. 

 Primary sludge screening and thickening (future); 

 WAS sludge thickening; 

 Sludge digestion (future); 

 Sludge drying; 

 Sludge conditioning (future). 

The influent raw wastewater passes an excess storm flow diversion (>PWWF) before entering the inlet 

works and screening plant. The excess storm flow is diverted through a manual screen to the polishing 

wetlands, before discharge. 

 

 

3.3.1. SCREENING PROCESS 
The screening process incorporates the following components: 

 Mechanical screens (2) with front raked cleaning mechanisms, with a 12 mm bar spacing. 

 Emergency bypass channel with a manual screen and with 50 mm bar spacing. 

 Conveyor belt to transport the screenings to the dewatering process. 

 Screenings dewatering process with associated wash water system. 

The operation of the screens shall be automated based on the following process control approach: 

 A maximum difference in water level across the screen (upstream / downstream). 

 Timer controlled operation of the screen raking mechanism with a variable time between activation 

of the raking mechanism and variable duration of operation of the raking mechanism. 

 Override for continuous operation of the raking mechanism based on a maximum water level in the 

inlet channel. 

 The activation of the raking mechanism shall be fitted with a manual override with “inching” facility 

in both the forward and reverse directions. 

 The screen control settings must be adjustable on the local PLC. 

The mechanical screens, conveyor belt and screenings press is interlocked for optimal operation.  

The screenings screw press must have a facility to reverse direction to allow removal of obstructing 

objects. 

3.3.2. GRIT/DETRITUS REMOVAL 
The grit detritus removal process would incorporate the following components: 

 Grit removal tanks (2) based on the Vortex-type configuration. 

 Grit pumps to transfer the grit slurry to the grit classifiers. 

 Grit classifiers (2) to separate the clean (low organics) and drained grit/detritus material. 

  



 

40 | P a g e  
 

The operation of the grit removal system must be automated based on the following control approach: 

 The number of grit tanks in operation is set by opening/closing motorized sluice gates, which allow 

isolation of individual tanks. 

 The grit pumps are operated on a timer basis, which allows running the pumps for an adjustable 

time interval and for an adjustable rest period. 

 The grit classifiers are interlocked with the grit pumps and continue operation for an adjustable 

period of time after stopping the grit pumps. 

The total plant wastewater flow is metered in an open channel Venturi or Parshall-type flow meter. 

3.3.3. BNR ACTIVATED SLUDGE REACTORS 
The BNR Activated Sludge Reactor design is based on the four-stage Johannesburg process configuration, 

which incorporates: 

 Pre-anoxic cell for the de-nitrification of RAS flow. 

 Anaerobic cells for the stimulation of enhanced biological Phosphorus removal bacteria. 

 Primary anoxic cells for the de-nitrification of the NO3-N rich recycle from the downstream aerobic 

cells. 

 Aerobic cells for the oxidation of residual COD and ammonia and for the uptake of available PO4-P. 

It is proposed to construct two parallel and identical BNR reactor tanks, but with an integrated sludge 

recycle and wasting system.  

The BNR Reactor volume requirements for each 8 Mℓ/day module are detailed in: 

 

TABLE 4 : BNR REACTOR VOLUME REQUIREMENTS FOR EACH 8 Mℓ/DAY MODULE 

 Volume (m3) 
Nominal retention time 

(hrs) 

Pre-anoxic cell 1 000 3.00 

Anaerobic cell 2 500 7.50 

Primary anoxic:   

- cell 1 4 375 13.13 

- cell 2 4 375 13.13 

Aerobic   

- cell 1 4 250  12.75 

- cell 2 4 250 12.75 

- cell 3 4 250 12.75 

A-recycle de-aeration 600 Not on main stream 

Total 25 600 75.00 

The aerated mass fraction of the BNR reactor is 51 %. 

  



 

41 | P a g e  
 

The mixing requirements of the different unaerated cells are based on an energy density of 5-7 W/m3.  The 

proposed installed mixer motor sizes are detailed in Table 5: 

TABLE 5 : THE PROPOSED INSTALLED MIXER MOTOR SIZES 

 Number mixers Mixer size (kW/mixer) 

Pre-anoxic 1 11 

Anaerobic 2 11 

Primary anoxic:   

- Cell 1 2 18.5 

- Cell 2 2 18.5 

A-recycle de-aeration 1 5.5 

The selection of mechanical aerators was based on the 95 percentile flow/load process oxygen 

requirements. The simulated process oxygen demands are as follows (per 8 Mℓ/day module): 

TABLE 6 : THE SIMULATED PROCESS OXYGEN DEMANDS 

Process Parameters 
Aerobic Cells 

Total 
No. 1 No. 2 No. 3 

Summer at 50 percentile 
flows/loads: 

    

- Respiration rate (mg/ℓ/hr) 21.5 10.1 6.61 - 

- Oxygen Demand (kg/day) 2 320 1 095 715 4 130 

Summer at 95 percentile 
flows/loads: 

    

- Respiration rate (mg/ℓ/hr) 55.3 27.2 19.7 - 

- Oxygen Demand (kg/day) 5 975 2 945 2 125 11 045 

Process Parameters 
Aerobic Cells 

Total 
No. 1 No. 2 No. 3 

Winter at 50 percentile flows/loads:     

- Respiration rate (mg/ℓ/hr) 13.05 6.77 4.6 - 

- Oxygen Demand (kg/day) 1 330 690 470 2 490 

Winter at 95 percentile flows/loads:     

- Respiration rate (mg/ℓ/hr) 46.4 33.37 21.25 - 

- Oxygen Demand (kg/day) 4 735 3 405 2 170 10 310 

The selected mechanical surface aerator sizes are as follows: 

TABLE 7 : THE SELECTED MECHANICAL SURFACE AERATOR SIZES 

Aerobic Number of aerators Power of kW/motor 

Cell 1 2 90 

Cell 2 2 65 

Cell 3 2 45 

Note that the actual energy input will depend on the efficiency of the motor / gearbox assembly, which 

drives the aerator turbine. The selected aerated sizes cater the 95 percentile load condition. 